


1 0F6956 1 PAN, FLUID CONTAINMENT 
2 0F7837 1 FRAME NATURAL GAS UNIT RISER 
3 096500V 1 ASSY FUEL LEAK DET ALARM W/CON 
4 074908 6 SCREW HHTT M5-0.8 X 10 BP 
5 066428 6 SCREW HHL 3/8 X 2-1/2 ZINC 
6 022131 6 WASHER FLAT 3/8-M10 ZINC 
7 0E0767A 1 CRATE BASE 34" X 81" 
8 0F8113 1 HARNESS, NAT GAS RISER FRAME (NOT SHOWN) 

(1) 9 085916 6 SCREW HHC 3/8-16 X 1 SS 
(1) 10 085917 6 WASHER LOCK 3/8 SS 
(1) 11 085918 6 NUT HEX 3/8-16 SSTL 
(1) 12 088775 12 WASHER FLAT 3/8 SS 
(1) 13 0C4360 1 PLATE VARMINT 
(1) 14 071693 2 WASHER FLAT .281ID X 1.0OD 
(1) 15 0C2454 2 SCREW THF M6-1 X 16 N WA Z/JS 

    
   (1)  MOUNTING HARDWARE FOR GENSET TO L/P TANK FRAME. 
         PUT IN BAG & TIE WRAP TO FRAME. 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 


